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3.6.6 Test Result of Conducted Hopping Mode Band Edges
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3.7 Conducted Spurious Emission Measurement

3.7.1Limit of Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiation frequency band, the radio frequency power
shall be at least 20 dB below the highest level of the radiated power. In addition, radiated emissions

which fall in the restricted bands must also comply with the radiated emission limits.

3.7.2Measuring Instruments

See list of measuring equipment of this test report.

3.7.3Test Procedure

1. The testing follows ANSI C63.10-2013 clause 7.8.8.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

3. Set to the maximum power setting and enable the EUT transmit continuously.

4. Set RBW =100 kHz, VBW = 300kHz, scan up through 10th harmonic. All harmonics / spurs must
be at least 20 dB down from the highest emission level within the authorized band as measured
with a 100 kHz RBW.

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

3.7.4Test Setup

Spectrum Analyzer EUT
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3.7.5Test Result of Conducted Spurious Emission
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3.8 Radiated Band Edges and Spurious Emission Measurement

3.8.1Limit of Radiated Band Edges and Spurious Emission

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious

must be at least 20 dB below the highest emission level within the authorized band. In addition,

radiated emissions which fall in the restricted bands must also comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705 -30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
3.8.2Measuring Instruments
See list of measuring equipment of this test report.
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3.8.3Test Procedures

1.

The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.
The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.
For each suspected emission, the EUT was arranged to its worst case and then tune the
Antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading. A pre-amp and a high pass filter are used for the test in order to get better
signal level to comply with the guidelines.
Set to the maximum power setting and enable the EUT transmit continuously.
Use the following spectrum analyzer settings:
(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f <1 GHz, RBW=1MHz for f>1GHz ; VBW > RBW, Sweep = auto;
Detector function = peak; Trace = max hold for peak
(3) For average measurement: use duty cycle correction factor method per 15.35(c).
Duty cycle = On time/100 milliseconds
On time = Ny*L1+No*Lo+...+ N1 *LN 1 +NG*L
Where N; is number of type 1 pulses, L, is length of type 1 pulses, etc.
Average Emission Level = Peak Emission Level + 20*log(Duty cycle)
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.
For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.

Note: The average levels were calculated from the peak level corrected with duty cycle correction

factor (-24.79dB) derived from 20log (dwell time/100ms). This correction is only for signals that hop

with the fundamental signal, such as band-edge and harmonic. Other spurious signals that are

independent of the hopping signal would not use this correction.
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3.8.4Test Setup

For radiated emissions below 30MHz

- im |

EUT

Metal Full Soldered Ground Plane

I

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer [ Receiver
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For radiated emissions from 1GHz to 18GHz

|_ - I —_—

Metal Full Soldered Ground Plane

Spectrum Analyzer ! Receiver

For radiated emissions above 18GHz

Antenna

Metal Full Soldered Ground Plane

o
Spectrum Analyzer / Receiver
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3.8.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site vO1r01, and the result came out very similar.

3.8.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.8.7Duty Cycle

Please refer to Appendix E.

3.8.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix C and D.
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3.9 AC Conducted Emission Measurement
3.9.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.9.2Measuring Instruments

See list of measuring equipment of this test report.

3.9.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF Bandwidth =
9kHz) with Maximum Hold Mode. Then measurement is also conducted by Average Detector
and Quasi-Peak Detector Function respectively.

TEL : 886-3-327-3456 Page Number 1 84 of 89
FAX : 886-3-328-4978 Issued Date : Dec. 03, 2020

Report Template No.: BU5-FR15CBT Version 2.4 Report Version 101



ssamonas. FCC RADIO TEST REPORT Report No. : FR072932-01A

3.9.4Test Setup
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| Rear of EUT to be flushed !
I with rear of table top I
I 1
| |
I |
N |
l wa EUT l
I [ I l 80 e to
| Receiver I gruund
I 500 RF Cable 80cm : plane
' |
| |4 |
| 2 I
| ’
| 2 .3|ﬂ' :
|
| AC :
| AMH |
| ALISH) |
I |
| - & s | -
' - | -
I - - Bonded to horizontal l - 4
4 ground plane -
e e PR e Mg i Ml e e b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.9.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.10Antenna Requirements

3.10.1 Standard Applicable

If directional gain of transmitting antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached antenna or of an

antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

3.10.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.10.3 Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Instrument Brand Name | Model No. | Serial No. [Characteristics Cal:)b;?etion Test Date Due Date Remark
Loop Antenna Zg:ﬁv‘;‘i‘ HFH2-z2 | 100488 | 9 kHz~30 MHz | Jan. 09, 2020 (’)\lc;\./.lfl,’zgozzog Jan. 08, 2021 (Ogggi;‘gf’:Y)
Horn Antenna SCHV(V:’?(RZBE BBHA 9120 D 91202'3'121 1GHz ~ 18GHz | May 20, 2020 ?\l‘;t\'/'lfl"zgggg May 19, 2021 (ogggifgf’:Y)
Bilog Antenna TESEQ 6111[?280800 40103807 | 30MHz to 1GHz | Apr. 29, 2020 %Cot\'/'lfl"zzoozzog Apr. 28, 2021 (oiéﬂifgf’ﬁy)
N1DO1N-06
SH'Zriz:n:"m SCHVZ’?(RZBE BBHA 9170 BB';ABZ”O 18GHz- 40GHz | Dec. 10, 2019 (’)\lc;\./.lfl,’zgozzog Dec. 09, 2020 (Ogggi;‘gf’:Y)
Preamplifier Keysight 83017A MY54372701 1GHz~26.5GHz | Oct. 28, 2019 ?\1(2{,_131',220520(; Oct. 27, 2020 (Ogggifgf’:Y)
Preamplifier Keysight 83017A MY54372701 1GHz~26.5GHz | Oct. 27, 2020 ?\:;&/_2171’,220022()6 Oct. 26, 2021 (Oggﬂ;‘g?:\()
Preamplifier MITEQ qgg;;g%to 1590074 | 1GHz~18GHz | May 19, 2020 ?\I‘Zt\'/_lfl"zgggg May 18, 2021 (Oggﬂj‘gf’g\()
Ampifier | SOOI 10y 187282 | 9KHz-1GHz |Dec. 17,2019 (,)\IC(:)t\./'lfi’ZZOOZZOC; Dec. 16, 2020 (o?gﬂfgﬂv)
Preamplifier EMEC | EM18G40G | 060715 |18GHz ~40GHz| Dec. 13, 2019 ?\I‘Zt\'/_lfl"zgggg Dec. 12, 2020 (Oggﬂj‘gf’g\()
Hygrometer TECPEL | DTM-303B |TP140349 N/A Oct. 02, 2020 (,)\lc(:)t\./'lfi’22002200~ Oct. 01, 2021 (Ogggifg?:Y)
RF Cable Sonnen | o Soee . [0030/126E|  30M-18G | Feb. 12,2020 |0 1 2| Feb. 11, 2021 (Oggﬂj‘gf’g\()
RF Cable gﬂﬁiig Sucl%ZLEX 804793/4 | 30M-18G | Feb. 12, 2020 (,)\lc(:)t\./'lfi’ZZOOZZOC; Feb. 11, 2021 (Oggﬂj‘gfﬁY)
RF Cable QUBER | SUSREEEX M2 somase | Feb. 12, 2020 o oo | Feb- 11,2021 (o?ggifg?gv)
RF Cable toinen | SYR5TEN [mvassor2| 30M-40GHz | Mar. 12, 2020 c'>\l<z)t\./.1191,’22002200~ Mar. 11, 2021 (ogéf.ifgf’ﬁy)
RF Cable gﬂﬁii; Sucl%';LEX MY4274/2| 30M~40GHz | Mar. 12, 2020 c’>\l<;t\.,-1191,’22002200~ Mar. 11, 2021 (o?ggifg?gv)
RF Cable oinen SUCBELEX MY?DSESW"' 9kHz~30MHz | Mar. 12, 2020 ?\IC(;\'/.lfl"zzoozg Mar. 11, 2021 (ogggifgﬂv)
i‘;}iﬁ;;’e": Keysight N9010A MY5£152004 10Hz~44GHz | Feb. 10, 2020 c’>\l<;t\.,-1191,’22002200~ Feb. 09, 2021 (o?ggifg?gv)
covier | owec | o | we | | [ BEROT | e
Antenna Mast EMEC  |AM-BS-4500-B|  N/A 1m~4m N/A c’>\l<z)t\./.1191,’22002200~ N/A (oggﬂifgf’.ﬂy)
Turn Table EMEC TT2000 N/A | 0~360 Degree VA e | A (O?ngﬂfgf’:“w
Software AUDIX | 0o o |RK-001124 N/A N/A ?\l‘g\'/_llgl”zggg N/A (Ogggifg_c’}:Y)
EMI Test Receiver| Keysight | N9O3SA(MXE) MY54352900 20Hz ~ 8.4GHz | Jan. 18. 2020 C’)\l(g\.l-lfi,ZZOOZZOS Jan. 17, 2021 (O;Qggii‘gf’;‘w
Filter Wainwright 2’&_;3&?28’815 SN12 1'sziHlfiltLe°rW Sep. 15, 2020 ?\l‘g\',_lfl’,zzo(f;g Sep. 14, 2021 (o?ggiig?:\()
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Instrument Brand Name | Model No. | Serial No. [Characteristics Cal:)b;?etlon Test Date Due Date Remark
. Conduction
AC Power Source| ChainTek APC-1000W N/A N/A N/A Oct. 20, 2020 N/A (COO05-HY)
EMI Test Receiver| Ronde & ESR3 102388 | 9kHz~3.6GHz | Nov. 15, 2019 | Oct. 20, 2020 | Nov. 14, 2020 | Conduction
Schwarz (CO05-HY)
Hygrometer Testo 608-HL | 34913912 N/A Nov. 07, 2019 | Oct. 20, 2020 | Nov. 06, 2020 | S0nduction
(CO05-HY)
Rohde & Conduction
LISN Schwarz ENV216 100080 9kHz~30MHz | Nov. 20, 2019 | Oct. 20, 2020 | Nov. 19, 2020 (COO05-HY)
Rohde & Conduction
Software Schwarz EMC32 V10.30 N/A N/A N/A Oct. 20, 2020 N/A (CO05-HY)
HUBER + Conduction
LF Cable SUHNER RG-214/U LFO1 N/A Jan. 02, 2020 | Oct. 20, 2020 | Jan. 01, 2021 (COO05-HY)
. Rohde & Conduction
Pulse Limiter Schwarz ESH3-Z2 100851 N/A Jan. 02, 2020 | Oct. 20, 2020 | Jan. 01, 2021 (CO05-HY)
Oct. 22, 2020~ Conducted
Hygrometer Testo 608-H1 34893241 N/A Mar. 02, 2020 Oct. 31, 2020 Mar. 01, 2021 (THO5-HY)
. GB412923 Oct. 22, 2020~ Conducted
Power Meter Agilent E4416A a4 N/A Dec. 27, 2019 Oct. 31, 2020 Dec. 26, 2020 (THO5-HY)
. US404415 Oct. 22, 2020~ Conducted
Power Sensor Agilent E9327A 48 50MHz~18GHz | Dec. 27, 2019 Oct. 31, 2020 Dec. 26, 2020 (THO5-HY)
. Rohde & Oct. 22, 2020~ Conducted
Signal Analyzer Schwarz FSV40 101397 10Hz~40GHz | Nov. 15, 2019 Oct. 31, 2020 Nov. 14, 2020 (THO5-HY)
Switch Box & RF EM Oct. 22, 2020~ Conducted
Cable Electronics EMSWI18SE [SW200302 N/A Mar. 17, 2020 Oct. 31, 2020 Mar. 16, 2021 (THO5-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 23
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 48
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.1

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 48
of 95% (U = 2Uc(y)) '
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Report Number : FR072932-01A

Appendix A. Test Result of Conducted Test Items

[Test Engineer: | Shiming Liu [Temperature: 23.1~-234 [ °C
|Test Date: [ 2020/10/22~2020/10/31 [Relative Humidity: [ 54.1~54.4 [ %
<Ant. 1>
TEST RESULTS DATA
20dB and 99% Occupied Bandwidth and Hopping Channel Separation
99% Hopping Channel | Hopping Channel
Mod. Data NTX| CH. Freq. | 20db BW Bandwidth Separation Separation pass/Fail
Rate (MHz) | (MHz) (MH2) Measurement Measurement
(MHz) Limit (MHz)
DH |[1Mbps| 1 0 2402 0.932 0.863 1.003 0.6213 Pass
DH |[1Mbps| 1 39 2441 0.929 0.865 0.999 0.6194 Pass
DH |[1Mbps| 1 78 2480 0.929 0.865 1.003 0.6194 Pass
2DH [2Mbps| 1 0 2402 1.216 1.161 0.999 0.8104 Pass
2DH [2Mbps| 1 39 2441 1.250 1.158 0.999 0.8336 Pass
2DH [2Mbps| 1 78 2480 1.250 1.161 0.999 0.8336 Pass
3DH [3Mbps| 1 0 2402 1.242 1.149 0.999 0.8278 Pass
3DH [3Mbps| 1 39 2441 1.242 1.149 0.999 0.8278 Pass
3DH [3Mbps| 1 78 2480 1.242 1.149 1.316 0.8278 Pass
TEST RESULTS DATA
Dwell Time
ST Hops Over Package
Channel p g Dwell Time Limits .
Mod. Occupancy Transfer Pass/Fail
e Time(hops) | Time (msec) (sec) (sec)
Rate P
Nomal 79 106.67 2.88 0.31 0.4 Pass
AFH 20 53.33 2.88 0.15 0.4 Pass
TEST RESULTS DATA
Peak Power Table
Peak Power Power Limit Test
DI || Gk |l (dBm) (dBm) Result
0 1 7.40 20.97 Pass
DH1 39 1 7.90 20.97 Pass
78 1 8.10 20.97 Pass
0 1 7.09 20.97 Pass
2DH1| 39 1 7.55 20.97 Pass
78 1 7.79 20.97 Pass
0 1 7.38 20.97 Pass
3DH1| 39 1 7.85 20.97 Pass
78 1 8.08 20.97 Pass

TEST RESULTS DATA
Average Power Table
(Reporting Only)

Average Power Duty Factor
NTX|
DH CH. (dBm) (dB)
0 1 7.17 5.22
DH1 39 1 7.67 5.22
78 1 8.00 5.22
0 1 5.37 5.12
2DH1 39 1 5.81 5.12
78 1 6.17 5.12
0 1 5.42 5.12
3DH1 39 1 5.87 5.12
78 1 6.19 5.12
TEST RESULTS DATA
Number of Hoppina Frequency
Adaptive
Number of Hopping Frequency Limits .
(Channel) Hopping (Channel) R
(Channel)
79 20 >15 Pass

Al-lof1
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<Ant. 2>
TEST RESULTS DATA
20dB and 99% Occupied Bandwidth and Hoppina Channel Separation
99% Hopping Channel | Hopping Channel
Mod. Data ntx| cH. Freq. | 20db BW Bandwidth Separation Separation pass/Fail
Rate (MHz) (MHz) (MH2) Measurement Measurement
(MHz) Limit (MHz)
DH |1Mbps| 1 0 2402 0.932 0.865 0.999 0.6213 Pass
DH |1Mbps| 1 39 2441 0.929 0.865 0.999 0.6194 Pass
DH |1Mbps| 1 78 2480 0.929 0.865 1.311 0.6194 Pass
2DH | 2Mbps| 1 0 2402 1.250 1.158 0.999 0.8336 Pass
2DH | 2Mbps| 1 39 2441 1.250 1.158 1.003 0.8336 Pass
2DH | 2Mbps| 1 78 2480 1.250 1.161 0.999 0.8336 Pass
3DH | 3Mbps| 1 0 2402 1.246 1.146 0.999 0.8307 Pass
3DH | 3Mbps| 1 39 2441 1.246 1.149 0.999 0.8307 Pass
3DH | 3Mbps| 1 78 2480 1.246 1.149 1.159 0.8307 Pass
TEST RESULTS DATA
Dwell Time
A/ Hops Over Package
Channel p 9 Dwell Time Limits .
Mod. Occupancy Transfer Pass/Fail
NI 1oEE Time(hops) | Time (msec) &2 &g
Rate P
Nomal 79 106.67 2.90 0.31 0.4 Pass
AFH 20 53.33 2.90 0.15 0.4 Pass
TEST RESULTS DATA
Peak Power Table
Peak Power Power Limit Test
DH CH. |NTX (dBm) (dBm) Result
0 1 7.55 20.97 Pass
DH1 39 1 7.80 20.97 Pass
78 1 7.68 20.97 Pass
0 1 7.17 20.97 Pass
2DH1 39 1 7.43 20.97 Pass
78 1 7.30 20.97 Pass
0 1 7.54 20.97 Pass
3DH1 39 1 7.79 20.97 Pass
78 1 7.64 20.97 Pass
TEST RESULTS DATA
Average Power Table
(Reporting Only)
Average Power Duty Factor
DH | CH. [NTX (@Bm) (B)
0 1 7.27 5.22
DH1 39 1 7.42 5.22
78 1 7.38 5.22
0 1 5.45 5.15
2DH1 39 1 5.85 5.15
78 1 5.70 5.15
0 1 5.47 5.12
3DH1 39 1 5.88 5.12
78 1 5.77 5.12
TEST RESULTS DATA
Number of Hoppina Freguency
Adaptive
Number of Hopping Frequency Limits .
(Channel) Hopping (Channel) Pass/Fail
(Channel)
79 20 >15 Pass

A2-1of 1
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Appendix B. AC Conducted Emission Test Results

Temperature : 24~26C

Test Engineer : [Howard Huang and Bor-Shiang Huang - —
Relative Humidity : [38~41%
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EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

Level in dBuV
(6)]
Q

072932-01
Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR:OP LimitatMaimn Plorts

i et L CISPR-Ave Limitiat Main Plorts
401
L &
$ <4
30 &
b &
20t
10T
0 } } } —+— } } } —+—— } } |
150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.154185 27.42 55.77 28.35 | L1 OFF 19.6
0.154185 32.09 65.77 33.68 | L1 OFF 19.6
0.215250 28.25 53.00 2475 | L1 OFF 19.6
0.215250 35.93 63.00 27.07 | L1 OFF 19.6
0.514230 30.49 46.00 1551 | L1 OFF 19.6
0.514230 34.65 56.00 21.35 | L1 OFF 19.6
0.576330 28.83 46.00 17.17 | L1 OFF 19.6
0.576330 33.05 56.00 22.95 | L1 OFF 19.6
2.211450 26.52 46.00 19.48 | L1 OFF 19.6
2.211450 29.08 56.00 26.92 | L1 OFF 19.6
14.585280 24.55 50.00 2545 | L1 OFF 20.2
14.585280 25.70 60.00 34.30 | L1 OFF 20.2




EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

Level in dBuV
(6)]
Q

072932-01
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR:OP LimitatMaimn Plorts

401 A
4 4
306 6
20t
10T
0 } } } —+— } } } } +— } }
150k 30040000 8001M 2M  3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.150000 29.11 56.00 26.89 | N OFF 19.6
0.150000 36.82 66.00 29.18 | N OFF 19.6
0.215250 28.73 53.00 24.27 | N OFF 19.5
0.215250 36.64 63.00 26.36 | N OFF 195
0.294000 28.42 50.41 21.99 | N OFF 19.5
0.294000 34.16 60.41 26.25 | N OFF 19.5
0.514500 30.30 46.00 15.70 | N OFF 19.5
0.514500 34.19 56.00 21.81 | N OFF 19.5
2.786100 26.20 46.00 19.80 | N OFF 19.6
2.786100 28.37 56.00 27.63 | N OFF 19.6
19.644630 24.11 50.00 25.89 | N OFF 19.9
19.644630 25.11 60.00 34.89 | N OFF 19.9
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Appendix C. Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Daniel Lee, Jacky Hong and Wilson Wu
Relative Humidity : 50~60%
2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)
BT Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
2389.59 45.27 -28.73 74 41.43 27.62 4.06 27.84 | 213 134 P H
2389.59 20.48 -33.52 54 - - - - - - A H
2402 104.34 - - 100.51 27.6 4.07 27.84 | 213 134 P H
BT
2402 79.55 - - - - - - - - A H
CHOO0
2334.78 44.5 -29.5 74 40.61 27.73 4.01 27.85 | 400 250 P \%
2402MHz
2334.78 19.71 -34.29 54 - - - - - - A \Y,
2402 99.83 - - 96 27.6 4.07 27.84 | 400 250 P \%
2402 75.04 - - - - - - - - A \%
2364.18 44.52 -29.48 74 40.66 27.67 4.04 27.85 159 136 P H
2364.18 19.73 -34.27 54 - - - - - - A H
2441 105.57 - - 101.77 27.52 4.11 27.83 159 136 P H
2441 80.78 - - - - - - - - A H
2496.15 44.35 -29.65 74 40.51 275 4.16 27.82 159 136 P H
BT
2496.15 19.56 -34.44 54 - - - - - - A H
CH 39
2310.28 45 -29 74 41.1 27.78 3.98 27.86 | 344 239 P \%
2441MHz
2310.28 20.21 -33.79 54 - - - - - - A V
2441 100.71 - - 96.91 27.52 4.11 27.83 | 344 239 P \%
2441 75.92 - - - - - - - - A |V
2499.3 45.11 -28.89 74 41.27 275 4.16 27.82 | 344 239 P \%
2499.3 20.32 -33.68 54 - - - - - - A \%
TEL : 886-3-327-3456 Page Number : Clof C14
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2480 105.8 - - 101.98 27.5 4.14 27.82 | 178 136 P H
2480 81.01 - - - - - - - - A H
2484.16 47.08 -26.92 74 43.25 27.5 4.15 27.82 | 178 136 P H
BT
2484.16 22.29 -31.71 54 - - - - - - A H
CH 78
2480 102.53 - - 98.71 275 4.14 27.82 | 333 233 P \Y
2480MHz
2480 77.74 - - - - - - - - A \Y
2493.12 45.32 -28.68 74 41.49 27.5 4.15 27.82 | 333 233 P \Y
2493.12 20.53 -33.47 54 - - - - - - A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C20of Cl14
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2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)

BT Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4804 41.07 -32.93 74 60.47 3111 6.98 57.49 100 0 P H
4804 16.28 -37.72 54 - - - - - - A H
18000 57.03 -16.97 74 51.63 48.1 13.77 | 56.47 | 269 152 P H
BT
18000 32.24 -21.76 54 - - - - - - A H
CH 00
4804 38.38 -35.62 74 57.78 3111 6.98 57.49 100 0 P \%
2402MHz
4804 13.59 -40.41 54 - - - - - - A \Y,
18000 57.18 -16.82 74 51.78 48.1 13.77 | 56.47 137 214 P \%
18000 32.39 -21.61 54 - - - - - - A \Y,
4882 38.22 -35.78 74 57.35 31.2 6.99 57.32 100 0 P H
4882 13.43 -40.57 54 - - - - - - A H
7323 43.93 -30.07 74 55.96 36.75 8.32 57.1 100 0 P H
7323 19.14 -34.86 54 - - - - - - A H
18000 57.51 -16.49 74 52.11 48.1 13.77 | 56.47 100 0 P H
BT
18000 32.72 -21.28 54 - - - - - - A H
CH 39
4882 40.14 -33.86 74 59.27 31.2 6.99 57.32 100 0 P V
2441MHz
4882 15.35 -38.65 54 - - - - - - A V
7323 44.05 -29.95 74 56.08 36.75 8.32 57.1 100 0 P \%
7323 19.26 -34.74 54 - - - - - - A V
17985 56.39 -17.61 74 51.43 47.68 13.76 | 56.48 100 0 P \%
17985 31.6 -22.4 54 - - - - - - A V
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4960 41.57 -32.43 74 60.31 31.42 7 57.16 | 100 0 P H
4960 16.78 -37.22 54 - - - - - - A H
7440 43.36 -30.64 74 55.49 36.82 8.33 57.28 | 100 0 P H
7440 18.57 -35.43 54 - - - - - - A H
18000 56.88 -17.12 74 51.48 48.1 13.77 | 56.47 | 251 148 P H
BT
18000 32.09 -21.91 54 - - - - - - A H
CH 78
4960 39.34 -34.66 74 58.08 31.42 7 57.16 | 100 0 P \%
2480MHz
4960 14.55 -39.45 54 - - - - - - A \%
7440 43.47 -30.53 74 55.6 36.82 8.33 57.28 | 100 0 P \Y,
7440 18.68 -35.32 54 - - - - - - A \%
18000 56.97 -17.03 74 51.57 48.1 13.77 | 56.47 | 140 228 P \Y,
18000 32.18 -21.82 54 - - - - - - A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission after 18GHz

2.4GHz BT (SHF)

BT Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24GHz 23446 43.76 -30.24 74 35.44 39.57 22.08 | 53.33 | 100 0 P H
BT
SHE 20576 42.25 -31.75 74 36.91 38.06 20.76 | 53.48 | 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
Page Number : C50f C14

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072932-01A

Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
61.04 27.85 -12.15 40 47.54 11.93 0.65 32.27 - - P H
118.27 33.07 -10.43 43.5 46.79 17.47 0.96 32.15 100 0 P H
196.84 30.2 -13.3 43.5 46.22 15.02 1.26 32.3 - - P H
752.65 29.34 -16.66 46 30.74 28.05 2.35 31.8 - - P H
841.89 31.3 -14.7 46 31.83 28.81 2.48 31.82 - - P H
2.4GHz

943.74 32.85 -13.15 46 31.08 30.17 2.68 31.08 - - P H

BT
44.55 27.46 -12.54 40 41.97 17.21 0.57 32.29 - - P \Y,

LF
73.65 27.58 -12.42 40 46.17 12.88 0.75 32.22 100 0 P \%
124.09 27.36 -16.14 43.5 40.9 17.64 0.98 32.16 - - P \Y,
184.23 27.67 -15.83 43.5 43.84 14.91 1.2 32.28 - - P \Y,
840.92 30.56 -15.44 46 31.13 28.77 2.48 31.82 - - P \%
953.44 33.02 -12.98 46 30.64 30.64 2.7 30.96 - - P \Y,

1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C6of C14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072932-01A

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2347.275 44,71 -29.29 74 40.83 27.71 4.02 27.85 | 302 125 P H
2347.275 19.92 -34.08 54 - - - - - - A H
* 2402 103.48 - - 99.65 27.6 4.07 27.84 | 302 125 P H
BT
* 2402 78.69 - - - - - - - - A H
CHOO0
2355.675 45.36 -28.64 74 41.49 27.69 4.03 27.85 | 142 83 P \Y,
2402MHz
2355.675 20.57 -33.43 54 - - - - - - A |V
* 2402 102.36 - - 98.53 27.6 4.07 27.84 | 142 83 P \Y,
* 2402 77.57 - - - - - - - - A |V
2378.04 44.3 -29.7 74 40.45 27.64 4.05 27.84 | 360 123 P H
2378.04 19.51 -34.49 54 - - - - - - A H
* 2441 103.84 - - 100.04 27.52 411 27.83 | 360 123 P H
* 2441 79.05 - - - - - - - - A H
2492.79 452 -28.8 74 41.37 275 4.15 27.82 | 360 123 P H
BT
2492.79 20.41 -33.59 54 - - - - - - A H
CH 39
2322.04 44.74 -29.26 74 40.84 27.76 4 27.86 | 249 110 P \Y
2441MHz
2322.04 19.95 -34.05 54 - - - - - - A |V
* 2441 103.46 - - 99.66 27.52 4.11 27.83 | 249 110 P \Y,
* 2441 78.67 - - - - - - - - A |V
2487.12 44.89 -29.11 74 41.06 27.5 4.15 27.82 | 249 110 P \Y,
2487.12 20.1 -33.9 54 - - - - - - A |V
TEL : 886-3-327-3456 Page Number : C70f C14

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072932-01A

* 2480 104.41 - - 100.59 27.5 4.14 27.82 | 346 124 P H
* 2480 79.62 - - - - - - - - A H
2484.36 45.67 -28.33 74 41.84 27.5 4.15 27.82 | 346 124 P H
BT
2484.36 20.88 -33.12 54 - - - - - - A H
CH 78
* 2480 103.93 - - 100.11 275 4.14 27.82 | 239 108 P \Y
2480MHz
* 2480 79.14 - - - - - - - - A \Y
2488.88 46.59 -27.41 74 42.76 27.5 4.15 27.82 | 239 108 P \Y
2488.88 21.8 -32.2 54 - - - - - - A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C8of C14
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FCC RADIO TEST REPORT

Report No. : FR072932-01A

2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)

BT Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4804 38.31 -35.69 74 57.71 3111 6.98 57.49 100 0 P H
4804 13.52 -40.48 54 - - - - - - A H
17970 56.64 -17.36 74 52.12 47.26 13.75 | 56.49 239 178 P H
BT
17970 31.85 -22.15 54 A H
CH 00
4804 38.51 -35.49 74 57.91 3111 6.98 57.49 100 0 P \%
2402MHz
4804 13.72 -40.28 54 A \Y,
18000 56.42 -17.58 74 51.02 48.1 13.77 | 56.47 131 243 P \%
18000 31.63 -22.37 54 A \Y,
4882 38.37 -35.63 74 57.5 31.2 6.99 57.32 100 0 P H
4882 13.58 -40.42 54 - - - - - - A H
7323 43.94 -30.06 74 55.97 36.75 8.32 57.1 100 0 P H
7323 19.15 -34.85 54 - - - - - - A H
17985 57.09 -16.91 74 52.13 47.68 13.76 | 56.48 100 0 P H
BT
17985 32.3 -21.7 54 - - - - - - A H
CH 39
4882 38.55 -35.45 74 57.68 31.2 6.99 57.32 100 0 P V
2441MHz
4882 13.76 -40.24 54 - - - - - - A V
7323 43.87 -30.13 74 55.9 36.75 8.32 57.1 100 0 P \%
7323 19.08 -34.92 54 - - - - - - A V
17985 56.73 -17.27 74 51.77 47.68 13.76 | 56.48 100 0 P \%
17985 31.94 -22.06 54 - - - - - - A V
TEL : 886-3-327-3456 Page Number : C9of C14
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4960 38.44 -35.56 74 57.18 31.42 7 57.16 100 0 P H
4960 13.65 -40.35 54 - - - - - - A H
7440 44.01 -29.99 74 56.14 36.82 8.33 57.28 100 0 P H
7440 19.22 -34.78 54 - - - - - - A H
17970 57.34 -16.66 74 52.82 47.26 13.75 | 56.49 | 241 170 P H
BT
17970 32.55 -21.45 54 - - - - - - A H
CH 78
4960 40.03 -33.97 74 58.77 31.42 7 57.16 100 0 P \%
2480MHz
4960 15.24 -38.76 54 - - - - - - A \%
7440 44.48 -29.52 74 56.61 36.82 8.33 57.28 100 0 P \Y,
7440 19.69 -34.31 54 - - - - - - A \%
18000 57.46 -16.54 74 52.06 48.1 13.77 | 56.47 142 251 P \Y,
18000 32.67 -21.33 54 - - - - - - A \%
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl0of C14
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Report No. : FR072932-01A

Emission above 18GHz

2.4GHz BT (SHF)

BT Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24GHz 21570 43.44 -30.56 74 37.64 37.99 21.3 53.49 | 100 0 P H
BT
SHE 24349 44.04 -29.96 74 34.79 40.19 22.5 53.44 | 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
Page Number : C11 of C14
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Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
61.04 25.53 -14.47 40 45.22 11.93 0.65 32.27 - - P H
117.3 31.95 -11.55 43.5 45.71 17.43 0.95 32.14 | 100 0 P H
147.37 27.39 -16.11 435 41.15 17.37 1.07 32.2 - - P H
199.75 30.26 -13.24 435 46.3 15 1.27 32.31 - - P H
726.46 29.56 -16.44 46 31.53 27.41 2.33 3171 - - P H
2.4GHz

875.84 31.45 -14.55 46 3171 28.86 2.59 3171 - - P H

BT
32.91 25.81 -14.19 40 34.3 23.25 0.5 32.24 - - P \Y,

LF
91.11 25.98 -17.52 435 42.3 15.04 0.79 32.15 - - P \Y
125.06 26.73 -16.77 43.5 40.32 17.59 0.98 32.16 - - P \Y,
184.23 27.59 -15.91 43.5 43.76 14.91 1.2 32.28 - - P \Y,
839.95 30.69 -15.31 46 31.29 28.74 2.48 31.82 - - P \Y
935.01 32.32 -13.68 46 3121 29.61 2.69 31.19 | 100 0 P \Y,

1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C1l2 of C14
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C13 0of C14
FAX : 886-3-328-4978
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Report No. : FR072932-01A

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

BT Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
BT 2390 55.45 -18.55 74 5451 32.22 4.58 35.86 103 308 P H
CH 00
2402MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number : Cl4 of C14
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C
Test Engineer : Daniel Lee, Jacky Hong and Wilson Wu
Relative Humidity : 50~60%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : D1 of D23

FAX : 886-3-328-4978
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2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CHOO 2402MHz

1 Horizontal Fundamental

1000/ \ 1000)
] =9 et ]
o O B Vo
ey oy
Site 2 03CHI3-HY Site :03CHI3-HY
Condtin{PEA_5E 74 5 HORN_91200_1241 HORIZONTAL Comitin | PEAK_74 3m HORN_91200_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:2000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000000KHz SWT:Auto

Peak

TEL : 886-3-327-3456

Page Number : D2 of D23
FAX : 886-3-328-4978
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CHOO 2402MHz

1 Vertical Fundamental

w00 : - J ]

40.0| p s 80,0} sy AN bttt

Site :03CH13-HY Site. 03CHI3-HY

Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT CH39 2441MHz
1 Horizontal Fundamental
wod
s
wd
s .
400 i m_nmw\amMmewmww epomnst
Site :03CHI3-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
s0d
1wog
o
800 PEAK_BE T4
wd
ol - .
g
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
Ao To0D 000Kz VoWFS000 000K WALt
Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT CH39 2441MHz
1 Vertical Fundamental

wod
s
wd
s
0 I~ i 8 R S o B

Site :03CHI3-HY Site 03CHI3-HY

Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

s0d

1wog

o

800 PEAK_BE T4

wd

o — .

g

Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

R To0D 000Kz YoWFS000 000K WAt
Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH78 2480MHz

1 Horizontal Fundamental

A (@Buvim) Date: 20201028

el (dBuVim) Date: 2020-1028
1300) 1300
1200) 1200
110 0|

:
100.0| a\ 100.0{
- \
sug i pesk o 74 509

pEAICTA
70 \ 70
s00 \ 600l
500 s0

N TS N P WIS SV WU o
400 et 40,0t
300 300
200 200)
109 100
160 7463.2465.2467 24692471 2500 000 300 As00. 1700, 1900 2100 2300, 00, 2700, 3000
Froquency (MHz) Froquency (MHz)
Site +03CHI3-HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH78 2480MHz

1 Vertical Fundamental

A (@Buvim) Date: 20201028

809 PEAK BE 74 809 PEAK 74

700 \ 704

b -

m - N
o e o e =

40.0] A 40.0fmned bt

Site 2 03CH13-HY Site. 03CHI3-HY

Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No

.- FR0O72932-01A

2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT CHOO 2402MHz

Peak

Avg.

Date: 2020.41-09 el (@BuVim) Date: 2020.11-09
1300)
1200)
1100
1004)
900
PERK 74 200 PERK 74|
704
a5 00 VG 54
S P—— T s SIS 509/ e AT
BT = ot P e e
304
204
100
000 8000 0000 12000 14000 16000, 18 00 ET— 70000 12000 14006 16000 18000
Frequency (H) Frequency (HH)
Site. 03CHI3-HY
: PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT CH39 2441MHz

1 Horizontal Vertical

809 PEAK 74 809 PEAK 74
oI T P ]
o ; o VT O

o

Site :03CHI13-HY Site 03CHI3-HY

Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D9 of D23



ssamonias. FCC RADIO TEST REPORT Report No. : FR072932-01A

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT CH78 2480MHz

1 Horizontal Vertical

oo .
809 PEAK 74 809 PEAK 74
609 AVG 54 609 L)
o] - e m——— ag ] i e
sl ks
o f

e ey i
Site :03CH13-HY Site. 03CHI3-HY
Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Emission after 18GHz

2.4GHz BT (SHF)

BT 2.4GHz 2400~2483.5MHz

ANT BT SHF

1 Horizontal Vertical

A (Buvim) Date: 2020-41-10

el (dBuVIm) Date: 20201110
1300 1300

1200 1200

1100 110,

1000 1000

900 900

00 PEAK 74, 200 DEAK_74]
70.0) 700]

00 AVG 54 o) AVG_54|
500 T 500/ T

40.0) | A0t ot e

300 300

200 200

100 100]

18000 19000. 20000, 21000. 22000, 23000, 24000, 2 8000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz) Frequency (MH2)

Site :03CHI3-HY Site 03CHI3-HY
Condition :PEAK_74 1m SHF HORN BBHA9170584 HORTZONTAL Condition PEAK_74 1m SHF HORN BBHA9170584 VERTICAL

QP/
Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Emission below 1GHz

2.4GHz BT (LF)

BT 2.4GHz 2400~2483.5MHz

ANT BT LF

1 Horizontal Vertical

514 ‘ 514
P Py
343 2y . 5 s 343) ©
2881 - z 2861 22 .
a1 WVWWM affiiul I
| AT Y

ey PR
Site :03CH13-HY Site. 03CHI3-HY
Condition : QP 3m BILO6_40103 HORIZONTAL Condition QP 3m BILO6_40103 VERTICAL

QP/
Peak

TEL : 886-3-327-3456 Page Number : D12 of D23
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2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CHOO 2402MHz

2 Horizontal Fundamental

1000/ \ 1000)
] =9 et ]
o O B Vo
ey oy
Site 2 03CHI3-HY Site :03CHI3-HY
Condtin{PEA_5E 74 5 HORN_91200_1241 HORIZONTAL Comitin | PEAK_74 3m HORN_91200_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:2000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000000KHz SWT:Auto

Peak

TEL : 886-3-327-3456
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CHOO 2402MHz

2 Vertical Fundamental

w00 : - J ]

40.0| p s 80,0} sy AN bttt

Site :03CH13-HY Site. 03CHI3-HY

Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT CH39 2441MHz
2 Horizontal Fundamental
wod
s
wd
s .
400 i m_nmw\amMmewmww epomnst
Site :03CHI3-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
s0d
1wog
o
800 PEAK_BE T4
wd
ol - .
g
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
Ao To0D 000Kz VoWFS000 000K WALt
Peak Left blank
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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